
Page 10-22 2006 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List

G

E

10

D

000089-001

1

1

2

2
3

3

4

5

6

7

8

9

10

11

12

13

15

14

16

17

18

19

20

21

22



E

G

10

2006 XRT 1500/Carryall 294 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-23

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

GOVERNOR SYSTEM – GASOLINE VEHICLES

1 1014007 Washer, 1/4 Flat .......................................................................................................................................... 2
2 101886101 Screw, 1/4-20 X 1.00 Square-Head ...................................................................................................... 2
3 102296716 Screw, M6 X 16 Tt Hx Fl Hd ..................................................................................................................... 3
4 102423701 Cable, Engine Governor ........................................................................................................................... 1
5 102433101 Bracket, Governor, Arm, Trans ............................................................................................................... 1
6 102433501 Wire, Governor ............................................................................................................................................ 1
7 N/A Bracket, Governor, Trans Cable ............................................................................................................. 1
8 102452301 Adjuster, Spring, Idle ................................................................................................................................. 1
9 102454801 Bracket, Arm, Gov, Engine ....................................................................................................................... 1

10 102454901 Bracket, Cable, Gov, Engine .................................................................................................................... 1
11 102457001 Spring ............................................................................................................................................................. 1
12 102457101 Spring, Carb ................................................................................................................................................. 1
13 102457201 Spring, Compression, Adj, Idle .............................................................................................................. 1
14 102490101 Bolt, M10 X 1.5 X 20 Loctite .................................................................................................................... 2
15 102499601 Guard, Governor, Ground Speed .......................................................................................................... 1
16 102616801 Bolt, M4 X .7 X 60 ........................................................................................................................................ 1
17 102616901 Nut Flg, M4 X 0.7 Mech Def .................................................................................................................... 1
18 102618601 Lock Nut, Flg M8 X 1.25 Nylon .............................................................................................................. 1
19 8233 Locknut, 1/4-20 Nylon Insert ................................................................................................................. 2
20 N/A Washer, M4 ................................................................................................................................................... 1
21 96718978 Bolt, M8 X 1.25 X 80 ................................................................................................................................... 1
22 96741038 Washer, M8 Hard ........................................................................................................................................ 1


